
B 30 EPR
UNIT 1 ILLUSTRATED PARTS BREAKDOWN

Edizione 2012
Rev. A

2

1

3

4

5

6

7

8

9

10

11

1213

14
15

16

17

18

19

20

21

22
23

24

25

26

27

28

29

30

31

32

33

34

35

57
56

55

54

53

52

51

50

4
9

4
8

4
7

4
6

4
5

4
4

4
3

4
2

4
1

4
0

39

38

37

36



B 30 EPR  PARTS LIST 
 

Pos. Code NR Description 

1 4511.768 BOTTOM COVER 

2 4511.773 FRONT COVER 

3 4511.774 BACK COVER 

4 4511.772 COVER RIGHT SIDE 

5 4511.771 COVER LEFT SIDE 

6 4511.775 TOP COVER 

7 4511.776 FRONT HANDLE PIPE 

8 4511.767 PROTECTION MESH 

9 4511.784 AXLE 

10 4510.140 WASHER FIXING 

11 4511.770 HEAT SHIELD BOTTOM 

12 4511.782 HEATER LEFT STABILIZER 12 

13 4511.781 HEATER RIGHT STABILIZER 12 

14 4511.785 HEAT SHIELD SPLIT 

15 4511.780 STRUT 

16 4511.786 HEAT FRONT SHIELD 

17 4510.377 HEATING ELEMENT 230V 2500W 

18 4510.847 TAPPING SCREW ST3,5X9,5 

19 4111.480 WHEEL PLUG (42x10) 

20 4510.325 AXIAL FAN MOTOR 180W/380V 

21 4510.459 DIN RAIL 35X7,5X450MM 

22 4510.454 CONTACTOR 4kW / 9A / 400AC 

23 4510.429 ROTARY SWITCH 

24 4510.647 CABLE BEND 

25 4510.462 OVER-HEAT TERMOSTAT 16A/250V 80°C 

26 4510.460 INDICATOR LIGHT 400V 

27 4510.872 FITTING THE CAPILLARY TUBE FI 6 

28 4511.674 SADDLE WASHER 26-26 

29 4517.808 BLIND RIVET NUT M6 

30 4513.800 BLIND RIVET NUT M8 

31 4510.463 OVERHEAT SENSOR 16A/250V 40oC/NO 

32 4162.467 CAP FOR THERMOSTAT SOCKET 

33 4111.072 WHEEL HOLDER 

34 4510.456 SCREW CONNECTION 

35 4510.457 END PLATE 

36 4510.461 POWER CORD 

37 4514.406 FEMALE INSERT 3P+PE 

38 4510.458 HOLDERS RAIL TS35 

39 4111.916 WHEEL 200 

40 4514.422 CAPILLARY THERMOSTAT 16A/400V 27,5oC – 87,5oC 

41 4514.611 SOCKET CASE 

42 4510.455 PLUG 63A/400V 3P+N+E 

43 4510.464 PHASE CONTROL RELAY 

44 4511.677 GLAND PG29 

45 4510.858 SCREW M6X40 

46 4514.801 LIFTING EYE BOLT M8 

47 4510.841 SCREW ST3,9X9,5 

48 4510.830 HEXAGON NUT M6 

49 4517.803 SCREW M6X25 

50 4513.802 BOLT M3x16 

51 4510.850 TAPPING  SCREW 4,2x16 

52 4510.821 TAPPING SCREW ST4.8X13 

53 4510.852 SCREW M4X6 

54 4513.807 HEXAGON NUT M3 

55 4510.831 SPRING LOCK WASHERS 

56 4510.860 TAPPING SCREW ST6,3X16 

57 4510.859 PLAIN WASHER M6 

 


	Strona 1

